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Basis 

Test standard/s: 
EN 12114:2000-03 
EN 12865:2001-03 

Equivalent national versions (e. 
g. DIN EN) 
Test report 15-003209-PR01 

(PB-F05-02-de-01) dated 
14.01.2016 
Representation 

 

Instructions for use 

This test report serves to demon-
strate the above mentioned 
characteristics of sandwich pan-

els for facades. 

Validity 

The data and results given refer 

solely to the tested and de-
scribed specimen. Classification 
remains valid as long as the 

product and the above basis re-
main unchanged. This 
test/evaluation does not allow 

any statement to be made on any 
further characteristics regarding 
performance and quality of the 

construction presented, in partic-
ular the effects of weathering and 
ageing were not taken into ac-
count. 

Notes on publication 

The ift-Guidance Sheet  
"Advertising with ift test docu-

ments" applies. The cover sheet 
can be used as an abstract. 

The report contains a total of  

14 pages. 

 

Client Lattonedil DE GmbH 

Innovativring 24  

91550 Dinkelsbühl 

Germany 

Product Sandwich panel for facades 

Designation ISOPAR
® 

 Elegant 60 mm core thickness,  

Type IPE060 – concealed fixing device 
Performance-relevant 
product details 

Material: sheet steel internal and external, with insulating core 

made of polyisocyanurate rigid foam PIR WLS 023 

Overall dimensions 
(WxH) 

2,120 mm x 3,620 mm 

Special features The bottom, top and lateral connections were not object of 

testing 
  

Results  

Air permeability of building components according to  
EN 12114:2000-03 

 

Positive pressure: 
Linear reference leakage  Q10 = 0.05 m³/(h m) 

Negative pressure: 
Linear reference leakage  Q10 = 0.02 m³/(h m) 

 

Determination of the resistance of external wall systems to driving 
rain under pulsating air pressure in accordance with EN 12865: 
2001-03 

 

Limit of watertightness acc. to Procedure A
 

Up to incl. 600 Pa
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1 Object 

1.1 Description of test specimen 

Product sandwich panel for facades 

Manufacturer Lattonedil DE GmbH, 91550 Dinkelsbühl - Germany 

Date of manufacture November 2015 

System ISOPAR
® 

 Elegant 60 mm core thickness,  

Type IPE060 – concealed fixing device 

Overall panel dimensions  

(W x H) 

2,120 mm x 3,620 mm 

Number of joints 2 

Joint length external: 2,500 mm, internal: 2,400 mm 

Core thickness 60 mm 

Total thickness 60 mm 

Material internal: 

sheet steel 0.5 mm, 280 MPa, galvanised strip 275 g/m
2
 with 25 µm 

polyester coating 

centre: 

insulating core made of polyisocyanurate rigid foam PIR WLS 023, 

approx. 95% closed cell, connected to sheet steel face layers over 

the entire surface. 

external: 

sheet steel 0.6 mm, ≥ 280 MPa or ≥ 320 MPa, galvanised strip  

275 g/m
2
 with 25 µm polyester coating 

Cladding width each panel 1,000 mm 

Fixing to frame construction using fixing screws EJOT BSST78-16 

 

The description is based on information provided by the client and inspection of the test specimen at the ift (item designations / 

numbers as well as material specifications were provided by the client unless stated "ift-checked“). 

Test specimen representations are documented in the Annex "Representation of product/test specimen“. The design details 

were examined solely on the basis of the characteristics / performance to be classified. The drawings are based on unchanged 
documentation provided by the client unless stated otherwise; the photographs were taken by the ift Rosenheim unless stated 
otherwise. 

 

 

1.2 Sampling 

The below sampling data were provided to the ift: 

Sampling by: Lattonedil DE GmbH, 91550 Dinkelsbühl - Germany 

Date:  

Verification: A sampling report has not been provided to the ift. 

Delivered on: 23.11.2015 

ift specimen No.: 15-003209-PK01 / WE: 40333-001 
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2 Procedure 

2.1 Basis *) referring to method/s  

Testing 

EN 12114 : 2000-03 - Thermal performance of buildings - Air permeability of building compo-

nents and building elements - Laboratory test method 

 

EN 12865:2001-03 

Hygrothermal performance of building components and building elements - Determination of 

the resistance of external wall systems to driving rain under pulsating air pressure 

 
*) and the equivalent national versions, e.g. DIN EN 

 

 

2.2 Brief description of procedure 

 

EN 12114 : 2000-03 - Thermal performance of buildings - Air permeability of building 

components and building elements - Laboratory test method 

 

Air permeability is tested on the visible face in accordance with EN 12114 at positive 

and negative pressures, in steps up to a maximum test pressure differential of  

1,000 Pa. The test specimen is exposed to three pressure pulses ∆pmax + 10 %. This 

is followed by measurement of airflow rate at the following test pressure differentials 

[Pa]. 

10, 18, 32, 56, 100, 178, 316, 562, 1000 

 
Illustration    Test sequence for air permeability 
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Determination of the resistance of external wall systems to driving rain  
under pulsating air pressure in accordance with EN 12865: 2001-03 
 
Test apparatus 

 

 
Illustration Test apparatus 
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Test procedure 

 
Illustration  Test procedure 

 

 

 

2.3 Test sequence 

No. Type of test Standard 

1 Air permeability of building components  EN 12114 

2 
Determination of the resistance of external wall systems to 
driving rain under pulsating air pressure 

EN 12865 
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3 Detailed results 
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Drawing 1  Test specimen 
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Drawing 2  Vertical section 
The bottom, top and lateral connections were not object of testing 
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Drawing 3  Detail: Sandwich panel for facades 
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Photo 1 
Test specimen, seen from outside 

 

 Photo 2 
Test specimen, seen from inside 

 

 

 

 
Photo 3 
Test specimen on test rig – joint covered or 
sealed for zero measurement 

 Photo 4 
Test specimen on test rig – joint not covered 
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Photo 5 
Water penetration during pressure increase 
to 750 Pa at left-hand bottom joint 

 

  

 


